Yjamato

Parts List

THE KIT FOR INSTALLING THE
CIUTCH MOTOR ON THE TABLE

SU-C-R

FD-62G

N VAMATO SEWING MACHINE PG, C0,LTD.



1 SU-CG1-R

SU-C-R



SET STYLE SU-C-R EXCLUSIVE PARTS(1)
C

SU-C-RER&M(1)

1

Ref.No Parts No. Description m A Amt. Req
1 3021079 SU-C1-R, C. Set SU-C1-R(#) 1
2 3021548 Sewing Machine Supporting Block IYVVERfA 1
3 004215 Screw(3/8-16 X 45) Exy 2
4 3021069 Belt Cover Bracket NN 1
5 004176 Screw(M5-0.8 X 12) IS 2
6 000669 Washer Ty 9
7 009973 Screw(M5-0.8 x 10) =8 7
8 3021068 Belt Cover(Lower) NI~ AIR—=(TF) 1
9 3021065 Belt Cover(Upper) NIV S FIR—(E) 1

10 9611077 Pitman(Long) Ey bY2U(ER) 1
11 0068161 Presser Foot Connecting Lever BIBTrE L /N~ 1
12 004440 Screw(11/64-40 x 8.3) Exy 1
13 0037912 Chain fi=| 1
14 000070 Hanging Nut mUFvhk 4
15 0068962 Supporting Block Cushion RffBEovyay 4
16 000429 Washer A 4
17 190058 Bolt(M8-1.25 X 150) ML~ 4
18 000016 Nut +Tvhk 8

SU-C-R



SU-C1-R

SU-C-R



SET STYLE SU-C-R EXCLUSIVE PARTS(2)

SU-C-RER & (2)

2

Ref.No Parts No. Description m B Amt. Req
1-1 9613107 % Clutch Motor(for 100V) 75y FE—F(100V H) 1
1-2 9613022 % Clutch Motor(for 200V) 72y FE—F(200V H) 1
2-1 0068934 Handwheel, C. Set(M12-1.75) Ny Rk —IL(#8) 1
2-2 3020006 Handwheel, C. Set(M10-1) Y Rk —)L(#8) 1
2-3 3020016 Handwheel, C. Set(M14-2) I\ RiRA —IL(48) 1
3-1 3020007 Handwheel Shaft(M12-1.75) I\ RIRA — )L 1
3-2 3020008 Handwheel Shaft(M10-1) N KRR — e 1
3-3 3020017 Handwheel Shaft(M14-2) I\ Rk —)L# 1
4 3020009 Handwheel A N eV 1
5 009508 Screw(11/64-40 x 7.5) xRy 3
6 3021192 Lever Plate LN—#BhE 1
7 009977 Screw(M6-1 X 25) xRy 2
8 000613 Washer Ty 4
9 100003 Nut Fv b 2

10 3021191 Lever(Upper) L/S—(L) 1
11 000498 Washer AR 1
12 000054 Nut vk 2
13 9611077 Pitman(Long) v kI (ER) 1
14 3021193 Lever Holder L/N—& 1
15 006920 Wood Screw(d 5.8 x 32) ARY 4
16 0032784 Lever Pin LR—EY 1
17 3021194 Lever(Lower) L/X—=(TF) 1
18 110022 Screw(M3-0.5 X 10) xRy 1
19 000016 Nut +Tvk 7
20 000676 Spring Washer ATV T Ty 5
21 300019 Washer AR ¢ 3
22 9603026 Motor Support E—SESE 1
23 9603025 Motor Support E-FHLE 1
24 9603024 Machine Table F—T7I 1
25 000070 Hanging Nut mUFv b 5
26 009863 Bolt(M8-1.25 x 120) ALk 2
27 000429 Washer A 2
28 190058 Bolt(M8-1.25 X 150) AL~ 3
29 9611074 Presser Foot Pedal BTiBTRTIL 1

Note : * indicates our recommended part.

() * IO I B DR R T T,

SU-C-R



dyamato

Vo=V UEERNEE
VAMATO SEWING MACHINE MFG. CO,LTD,

P/N 9710141(P)
No. 1 Edited in 2006.10

(SU-C-R) Printed in Japan 2006.10.4H®





